
 
 

Draft Lee County Southeast 
Advanced Water Reclamation Facility 
Project Definition Report 

Document no: PPS1208221519TPA 
Revision no: 0 

Lee County 
 

Lee County Southeast Advanced Water Reclamation Facility 
January 3, 2023 

     



 

 

 

 

Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

Client name: Lee County 

Project name: Lee County Southeast Advanced Water Reclamation Facility 

Client reference:  Project no: D31456AW 

Document no: PPS1208221519TPA Project manager: Kerstin Kenty 

Revision no: 0 Prepared by: Claes Westring 

Date: January 3, 2023 File name: Lee County SEAWRF PDR 

Doc status: Draft 

Document History and Status 
[...]
Table 7-17. Alternatives 3A, 3B, and 3C Class 5 Present Worth Cost Estimate .................................................. 7-25 

Table 7-18. Summary of Present Worth Cost for Alternatives ................................................................................... 7-25 

Figures 

Figure 1-1. Lee County Future Wastewater Service Area ................................................................................................ 1-2 

Figure 1-2. Southeast Advanced Water Reclamation Facility Location Map ........................................................... 1-4 

Figure 4-1. Lee County SEAWRF Conceptual Site Plan .................................................................................................... 4-2 

Figure 5-1. Lee County SEAWRF Overall Process Flow Diagram .................................................................................. 5-6 

Figure 5-2. Lee County SEAWRF Preliminary Hydraulic Profile .................................................................................... 5-7 

Figure 7-1. Location of Southeast Advanced Water Reclamation Facility, Wetlands, and Water Treatment 
Facilities ................................................................................................................................................................................. 7-1 

Figure 7-2. Plan View of Conceptual Hydrogeologic Cross Section ............................................................................ 7-3 

Figure 7-3. Conceptual Hydrogeologic Cross Section ...................................................................................................... 7-4 

Figure 7-4. Alternative 2 Advanced Water Treatment Facility Potential Location at SEAWRF ........................ 7-9 

Figure 7-5. Location of Alternative 2 Direct Potable Reuse Pipeline Route from SEAWRF to Green Meadow 
WTP ....................................................................................................................................................................................... 7-10 

Figure 7-6. Alternative 2 Direct Potable Reuse Process Flow Diagram .................................................................. 7-11 

Figure 7-7. Natural Wetlands in Relation to Southeast Advanced Water Reclamation Facility Site ........... 7-15 

Figure 7-8. Wetland Application Alternative Sites in Relation to Southeast Advanced Water Reclamation 
Facility Site ......................................................................................................................................................................... 7-16 

Figure 7-9. Alternative 3A Northern Area Receiving Wetland Application Site and Potential Conveyance 
and Distribution System ............................................................................................................................................... 7-17 

Figure 7-10. Alternative 3B Southwest Florida International Airport Mitigation Park Receiving Wetland 
Application Site and Potential Conveyance and Distribution System ........................................................ 7-18 

Figure 7-11. Alternative 3C Area Adjacent to SEAWRF Receiving Wetland Application Site and Potential 
Conveyance and Distribution ...................................................................................................................................... 7-20 

Figure 7-12. Chapter 62-611.700 Florida Administrative Code Table 3 Monitoring Program for a Receiving 
Wetland ............................................................................................................................................................................... 7-22 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA ix

Acronyms and Abbreviations 

°C degree(s) Celsius 

AA average annual 

AAD average annual day 

AADF annual average daily flow 

AADL annual average day load 

ach air change(s) per hour 

AOR actual oxygen requirement 

AWT advanced wastewater treatment 

AWTF advanced water treatment facility 

BFP belt filter press 

bls below land surface 

BMAP basin management action plan 

BOD5 5-day biochemical oxygen demand

CBOD5 5-day carbonaceous biochemical oxygen demand

CCB chlorine contact basin 

Cl2 chlorine 

CMAR construction management at-risk 

CT concentration time 

DBP disinfection byproducts 

D/IPR direct or indirect potable reuse 

DIW deep injection well 

DO dissolved oxygen 

DPR direct potable reuse 

DR/GR Density Reduction/Groundwater Resource 

EA each 

EPA U.S. Environmental Protection Agency 

ERP Environmental Resource Permit 

FAC Florida Administrative Code 

FAS Floridan Aquifer System 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA x

FDEP Florida Department of Environmental Protection 

FDOT Florida Department of Transportation 

FEMA Federal Emergency Management Agency 

FRP fiberglass reinforced plastic 

FS Florida Statutes 

g gallon(s) 

g/m2 gallon(s) per square meter 

gpd gallon(s) per day 

gph gallon(s) per hour 

gpm gallon(s) per minute 

gpm/m gallon(s) per minute per meter 

H2S hydrogen sulfide 

HLD high-level disinfection 

HLR hydraulic loading rate 

HMI human-machine interface 

hp horsepower 

HRT hydraulic residence time 

LCU Lee County Utilities 

LRV log reduction value 

LS lump sum 

m2 square meter(s) 

M3M maximum 3-month 

M3MADF maximum 3-month average day flow 

M3MADL maximum 3-month average day load 

MADF monthly average day flow 

MD maximum day 

MDF maximum daily flow 

MDL maximum day load 

MF microfiltration 

mg milligram(s) 

MG million gallon(s) 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

 

 

PPS1208221519TPA xi

 

mg/L milligram(s) per liter 

mgd million gallon(s) per day 

mg-min/L milligram-minute(s) per liter 

mL milliliter(s) 

mL/g milliliter(s) per gram 

MLSS mixed liquor suspended solid 

MLVSS mixed liquor volatile suspended solid 

MM maximum month 

MMAD maximum month average day 

MMADF maximum-month average daily flow 

MMADL maximum-month average day load 

MW maximum week 

MWADF maximum-week average daily flow 

MWADL maximum-week average day load 

n/a not applicable 

NAVD88 North American Vertical Datum of 1988 

NF nanofiltration 

NH3-N ammonia as nitrogen 

NO3-N nitrate as nitrogen 

NPDES National Pollutant Discharge Elimination System 

NTU nephelometric turbidity unit(s) 

O&M operations and maintenance 

ORP oxidation reduction potential 

Overlay Area Environmental Enhancement and Preservation Communities Overlay 

PD positive displacement 

PDR project definition report 

PH peak hour 

PHF peak hour flow 

ppmv part(s) per million by volume 

psi pound(s) per square inch 

psig pound(s) per square inch gauge 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

 

 

PPS1208221519TPA xii

 

RAS return activated sludge 

RO reverse osmosis 

Rule Wetlands Application Rule 

SCADA supervisory control and data acquisition 

SCFM standard cubic foot (feet) per minute 

SEAWRF Southeast Advanced Water Reclamation Facility 

SFWMD South Florida Water Management District 

SLR solids loading rate 

SOR standard oxygen requirement 

SRT solids residence time 

SST stainless steel 

S.U. standard unit(s) 

SWFIA Southwest Florida International Airport 

SWD side water depth 

TBD to be determined 

TDS total dissolved solids 

Ten State Standards Recommended Standards for Wastewater Facilities 

TKN total Kjeldahl nitrogen 

TN total nitrogen 

TOC total organic carbon 

TOWRF Three Oaks Water Reclamation Facility 

TOX total organic halogen 

TP total phosphorus 

TRC total residual chlorine 

TSS total suspended solids 

UFAS Upper Floridan Aquifer System 

UV ultraviolet 

UVAOP ultraviolet advanced oxidation process 

VFD variable frequency drive 

VSS volatile suspended solids 

W3 nonpotable plant service water 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

 

 

PPS1208221519TPA xiii

 

WAS waste activated sludge 

WoL whole of life 

WRF water reclamation facility 

WTP water treatment plant 

 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

 

 

PPS1208221519TPA 1-1

 

1 Introduction 

The purpose of this Project Definition Report (PDR) is to document a preliminary engineering (conceptual 
level of design) for the proposed Southeast Advanced Water Reclamation Facility (SEAWRF) by gathering 
information to define the facility requirements, flow and load projections, and phasing; define equipment 
and process preferences; and evaluate alternatives for certain unit processes. The selected unit process 
alternatives and information presented will form the basis for detailed design. 

The PDR presents three phases for project implementation: 6, 8, and 10 million gallon per day (mgd) 
annual average daily flow (AADF). The design documents will include Phase 1 only. Phase 2 and buildout 
will be a future design and construction contract.  

Process modeling was performed based on the defined flows and loads, and an overall process flow 
diagram was developed. The purpose of the model is to develop a mass balance for use in evaluation of 
liquid and solids process alternatives, size all major unit processes, and define process design criteria. Also, 
an overall control philosophy, including level of operator attention, preferences for local versus central 
control, and level of automation, is defined. 

1.1 Project Background 

Lee County Utilities (LCU) needs a new water reclamation facility (WRF) to serve projected wastewater 
flows within the Southeast Lee County Planning Community, including an area referred to as the 
Environmental Enhancement and Preservation Communities Overlay (Overlay Area). The proposed WRF 
will help serve existing and future flows in the southeast Lee County service area. These areas are currently 
served by the Three Oaks Water Reclamation Facility (TOWRF) or are currently not served (Figure 1-1). 
Wastewater flows from these areas, along with nanofiltration (NF) concentrate from the Pinewoods Water 
Treatment Plant, will be treated by the proposed SEAWRF. 

LCU desires to achieve advanced wastewater treatment (AWT) standards for nutrient removal. The 
treatment process will consist of preliminary treatment, secondary biological nutrient removal activated 
sludge via oxidation ditches, secondary clarifiers, deep-bed filters, and high-level disinfection (HLD) using 
sodium hypochlorite. Solids produced from the liquid process will be digested aerobically and dewatered 
using belt filter presses or centrifuges. The dewatered cake will be either disposed of in a Class I landfill or 
transported to the County’s composting facility for further processing. At startup, a portion of the existing 
service areas from the TOWRF will be routed to the new SEAWRF. LCU plans to primarily send its treated 
reclaimed water that will meet AWT standards to restore and enhance nearby natural wetlands. The 
SEAWRF will include a deep injection well (DIW) as a backup disposal option. 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition Report 

 

 

PPS1208221519TPA 1-2

 

Figure 1-1. Lee County Future Wastewater Service Area 

 

 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

 

 

PPS1208221519TPA 1-3

 

The new SEAWRF will have a Phase 1 capacity of 6-mgd AADF, with the ability to expand to a buildout 
AADF of 10 mgd in 2-mgd increments. The major facilities anticipated for the SEAWRF through buildout 
are listed as follows: 

 Headworks (including screening and grit removal)  
 Master influent pump station (if determined to be necessary)  
 Odor control  
 Process bioreactor splitter box  
 Process bioreactors  
 Secondary clarifier flow splitter  
 Secondary clarifiers  
 Return activated sludge (RAS) and waste activated sludge (WAS) pumping  
 Deep-bed filters 
 Disinfection  
 Effluent transfer pumping  
 Reclaimed water storage  
 Reject water storage  
 Reclaimed water and plant water distribution pumping  
 DIW Pump Station  
 DIW  
 Chemical storage and feed systems (sodium hypochlorite, alum, supplemental carbon)  
 Plant drain pumping  
 Generators (standby power) 
 Aerobic digesters  
 Biosolids dewatering  
 Administration Building  
 Maintenance Building  
 Electrical buildings 

1.2 Location 

The SEAWRF will be constructed on an undeveloped site that is currently used for agriculture. The site is 
located on the north side of Green Meadow Road and Alico Road (Figure 1-2). Access to the site will be 
from Green Meadow Road near the intersection with Alico Road.  

The property is 112.2 acres in size and the project site is approximately 50.6 acres, with portions of the 
site containing 0.9 acre of exotic wetlands and approximately 1.49 acres of ditches. The site is outside the 
100-year Federal Emergency Management Agency (FEMA) flood zone. The SEAWRF will be located on the 
northern and western portion of the property. The southern 250 feet of property will be reserved for a 
future right-of-way; this area is approximately 31.2 acres in size. The eastern 30.4 acres of wetlands on the 
property will remain undeveloped and exotic vegetation will be removed. The site configuration is not 
anticipated to affect the wetland areas except for those wetlands needed to widen the existing driveway. 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

 

 

PPS1208221519TPA 1-4

 

Figure 1-2. Southeast Advanced Water Reclamation Facility Location Map 

 

1.3 Lee County Standards 

Wastewater treatment systems will be designed and constructed according to Lee County standards and 
preferences, including those in the data request dated May 31, 2022, provided by Lee County 
(Appendix A), and discussed at the project kickoff workshop held on June 29, 2022. In addition, the most 
current editions of the following publications will be used: 

 Lee County Instrumentation Standards (provided by Lee County via email dated May 7, 2019, and 
included in Appendix A)  

 Recommended Standards for Wastewater Facilities (Ten State Standards; Wastewater Committee of the 
Great Lakes 2014) 

 Florida Department of Environmental Protection (FDEP) and other applicable federal, state, and local 
requirements 

Any requirements for standards or specifications that are not adequately addressed in these documents 
will be evaluated by the Lee County and Jacobs project teams for specific use on this project. 

1.4 Project Definition Report Organization 

This PDR is organized into the following sections: 

1. Introduction 
2. Flows and Loads 
3. Effluent Disposal and Water Quality Criteria 
4. Site Plan and Environmental Effects 
5. Process Design Summary 
6. Treatment Facilities 
7. Direct or Indirect Potable Reuse Alternatives Analysis 
8. Project Delivery Approach 
9. References 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

 

 

PPS1208221519TPA 1-5

 

1.5 Phasing 

The facility will be constructed in a 6-mgd AADF phase, followed by two 2-mgd AADF phases with a 
buildout capacity of 10-mgd AADF. The approximate timeline for required completion of construction for 
Phase 1, based on current growth projections, is 2028 (Table 1-1). The required construction completion 
dates for subsequent phases are to be determined in the future based on needs and demands. This PDR 
describes the facilities for Phase 1 and each subsequent phase. The design will include Phase 1 and have 
provisions for Phase 2 and buildout facilities. Phase 1 facilities are the basis for the project, with the 
Phase 2 and Phase 3 facilities to be constructed later. 
[...]
in the oxidation ditches will be accomplished with low-speed surface mechanical aerators. The area 
immediately around each aerator will be covered and will have extended walls on three sides to contain 
aerosols. The fourth side will have a beam that runs beneath the cover to limit the opening to just above 
the water level. The aerosol drift will be further controlled by locating this unit process near the center of 
the site. The setbacks on all sides of the site will further reduce the potential for aerosol drift. The aerobic 
digesters will be aerated with coarse bubble diffusers, which do not have the same potential for aerosol 
drift generation as surface aerators and are located on the northern portion of the site. 

4.9 Utilities 

4.9.1 Potable Water 

Potable water to serve facility support buildings, such as the Maintenance Building and Administration 
Building, will be fed to the site from an existing 30-inch transmission main along Alico Road. A water main 
will be sized to meet fire flow conditions and, at a minimum, will be 12 inches in diameter to meet local 
code requirements for commercial development. Potable water lines will be sized appropriately to 
accommodate the number of employees the facility may have after future expansion. 

4.9.2 Wastewater 

Raw sewage will enter the site from the south through a forcemain that will be constructed along the 
Alico Road easement. In Phase 3, a master influent pump station near the headworks may be added. Space 
will be left for a future forcemain or piping along the same route, should it be necessary. Wastewater 
generated onsite will flow by gravity to a Plant Drain Pump Station, where it will be pumped to the 
headworks (downstream of the influent sample location) for treatment. 

4.9.3 Reclaimed Water 

Reclaimed water from the SEAWRF will be stored in dedicated storage tanks located on the eastern side of 
the site. The reclaimed water will be able to be pumped for offsite beneficial reuse such as one of the 
direct or indirect potable reuse (D/IPR) alternatives selected in Section 7 of this report, and a DIW will be 
constructed to serve as a backup disposal method. Alternatively, two DIWs may be used to dispose 
reclaimed water in lieu of offsite use and single DIW backup. Reclaimed water will be conveyed via the 
nonpotable plant service water (W3) pump station to provide service for onsite irrigation and other 
process water needs such as for cleaning screens, belt filter press (BFP) washwater, and hose bibbs. 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA 5-1

5 Process Design Summary 

5.1 Overall Process Concept 

The treatment process will begin with preliminary treatment in a headworks structure consisting of fine 
screening and grit removal. Screened and degritted wastewater will flow by gravity to a suspended growth 
activated sludge treatment process consisting of a 5-Stage Bardenpho Process in an oxidation ditch 
configuration (process bioreactor) and circular secondary clarifiers. RAS will be conveyed from the 
clarifiers back to the process bioreactors directly through the process bioreactor splitter box or to the 
headworks and passing through the screens and grit removal processes. Clarified effluent will flow by 
gravity to a Filter Feed Pump Station, which will lift the flow to the deep bed filters. The filtered effluent 
will flow by gravity to be disinfected by sodium hypochlorite in chlorine contact basins (CCBs). The treated 
wastewater will then be pumped by the Effluent Transfer Pump Station to reclaimed water storage, or to 
reject water storage for retreatment if it does not meet treatment standards. Two dedicated reclaimed 
water storage tanks will be constructed on the east side of the site, close to the Reuse and DIW Pump 
Stations, to provide 1 day of AADF storage at buildout. Two reject water storage tanks will be constructed 
south of the headworks, with a third tank at buildout, to provide 1 day of AADF storage at all phases. The 
reclaimed water will be pumped to offsite beneficial reuse or to the DIW as backup by the Reuse and DIW 
Pump Stations.  

WAS will be pumped from the clarifiers to aerobic digesters before final dewatering and disposal in 
trailers. The dewatered biosolids will be hauled offsite to either a landfill for disposal or to the County’s 
compost facility for beneficial reuse. Filter backwash, filtrate from the dewatering process, and other 
process recycle streams will be pumped to the headworks by a Plant Drain Pump Station for treatment. 

5.2 Reliability and Redundancy 

The SEAWRF will be designed to meet a minimum of Class I reliability as defined by the U.S. Environmental 
Protection Agency (EPA) and referenced in FAC 62-610.300(1)(c). A summary of the reliability and 
redundancy requirements for vital components of the treatment facility are summarized in Table 5-1. The 
requirements are based on those in Design Criteria for Mechanical, Electric, and Fluid System and 
Component Reliability (EPA 1974). A vital component is defined as “a component whose operation or 
function is required to prevent a controlled diversion, is required to meet effluent limitation, or to protect 
other vital components from damage.” Vital components include influent screening, grit removal, 
aeration, secondary clarification, RAS pumping, filtration, disinfection, and effluent pumping.  

Class I reliability is required for facilities that treat for public-access reuse quality water (FAC 62-610.462). 
However, Class I reliability is not required if a permitted alternate treatment or discharge system exists 
that has sufficient capacity to handle any reclaimed water that does not meet public-access reuse 
standards. Although the DIW will satisfy the alternate discharge system requirements, Class I reliability is 
the desired standard for design and will be met. A minimum of two backup power generators (including 
one redundant) will be provided, which exceeds the Class I requirements. 

Table 5-1. Reliability Criteria Summary for Class I Reliability 

Unit Process or Operation Reliability Criteria 

Screens Required; provide manually cleaned backup bar screen for mechanically 
cleaned screen 

Grit removal Required 

Provisions for removal of settled solids Required for all components, channels, pump wells, and piping before 
degritting 

Unit operation bypass Not applicable where two or more units are provided and operating unit can 
handle peak flow 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA 5-2

Unit Process or Operation Reliability Criteria 

Pumps Provide a backup pump that performs the same function for each set of 
pumps; with the largest pump out of service, remaining pumps must have 
the capacity to handle peak flow 

Aeration basins Minimum of two of equal volume 

Aeration blowers Multiple units; with largest unit out of service, the remaining units must be 
able to maintain design oxygen transfer; a backup unit may be uninstalled 

Air diffusers Multiple sections; with largest section out of service, oxygen transfer 
capability will not be measurably impaired 

Final sedimentation basins (secondary 
clarifiers) 

Multiple basins; with largest unit out of service, remaining units have 
capacity for at least 75% of design flow 

Filters Multiple units; provide minimum design capacity of at least 75% of design 
flow with one unit out of service 

Disinfectant contact basins Multiple basins; with largest unit out of service, the remaining units must 
have the capacity for at least 50% of design flow 

Alternate methods of residuals 
disposal or treatment 

Required for residuals treatment unit operations without installed backup 
capacity 

Residuals holding tanks Permissible as alternative to backup capability if adequate capacity for 
expected time of repair of component is provided; for continuous 
operations, excess capacity of downstream components will be provided for 
retained residuals as well as normal residual flow 

Residuals pumps Backup pump required but may be uninstalled; at least two pumps will be 
installed; with one pump out of service, remaining pumps will have capacity 
to handle peak flow 

Aerobic digestion Backup basin not required 

Aerobic digester blowers At least two units; permissible for less than design oxygen transfer with one 
unit out of service; backup unit may be uninstalled 

Dewatering equipment Multiple units with capacity to dewater design residuals flow with largest 
capacity unit out of service; backup may be uninstalled; additional 
equipment may not be required if installed equipment is operated less than 
24 hours per day and normal operating hours can be extended on 
remaining units to make up capacity lost if unit is out of service 

Power source Provide two separate and independent power sources from either two 
separate utility substations or from one substation and one standby 
generator, with the backup power source sufficient to operate all vital 
components, including critical lighting and ventilation, during peak flow 
conditions; grit removal and sludge processing components are optional for 
backup power 

Source: EPA 1974. 

5.3 Biological Process Modeling 

5.3.1 Basis of Process Modeling 

Jacobs developed a treatment process model using the proprietary Pro2D2 software for sizing the process 
units in the first phase (6 mgd AADF) of the SEAWRF. This consisted of running steady-state process 
model simulations to confirm the selected treatment process unit sizes to produce the desired effluent 
quality at all design influent flows and mass load conditions. Section 2 of this report summarizes the 
design influent flows and mass loads for the SEAWRF that were used as the influent inputs into the process 
model. Other process model parameters were either kept at their default value or altered based on 
engineering judgement. 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA 5-3

The main process units proposed for Phase 1 of the SEAWRF are summarized as follows: 

 Three 2.2-million-gallon (MG) oxidation ditches, each having two surface aerators
 Three 110-foot diameter secondary clarifiers
 Four deep bed effluent filters with a total surface area of 3,000 square feet
 Two aerobic sludge storage tanks with a total volume of 1.2 MG

5.3.2 Key Process Modeling Results 

The proposed activated sludge train treatment capacity was evaluated at a mixed liquor suspended solids 
(MLSS) of approximately 3,700 mg/L and a total system solids residence time (SRT) of 12 days at the 
maximum month average day (MMAD) influent loading conditions. The design aerobic SRT of 8 days has 
been proposed, which provides a significant nitrification safety factor. Table 5-2 summarizes the 
temperature and SRT inputs to the Pro2D2 process model, and Table 5-3 summarizes Pro2D2 model 
results. All the effluent water quality results meet AWT and HLD requirements for reclaimed water. 

Table 5-2. Design Temperatures and Solids Residence Time 

Parameter Value 

Minimum temperature (°C) 20 

Maximum temperature (°C) 30 

Overall SRT (days) 14.3 

Aerobic SRT (days) (estimated) 8.58 

Minimum aerobic SRT for nitrification at minimum 
temperature (days) 

1.79 

Nitrification SRT safety factor 4.79 

Net yield (mg TSS/mg CBOD5) 0.9 

Sludge volume index (mL/g) 150 

°C = degree(s) Celsius 

mg = milligram(s) 

mL/g = milliliter(s) per gram 

Table 5-3. Process Modeling Summary for New Treatment Trains - Phase 1 

Parameter AADa MMADa MDb Peak Hour 

Total process reactor volume (MG) 6.6 6.6 6.6 6.6 

Aerobic volume total (MG) 4.24 4.24 4.24 4.24 

Aerobic volume per train (MG) 1.41 1.41 1.41 1.41 

Preanoxic volume total (MG) 1.0 1.0 1.0 1.0 

Preanoxic volume per train (MG) 0.33 0.33 0.33 0.33 

Postanoxic volume total (MG) 0.70 0.70 0.70 0.70 

Postanoxic volume per train (MG) 0.23 0.23 0.23 0.23 

Anaerobic volume total (MG) 0.66 0.66 0.66 0.66 

Anaerobic volume per train (MG) 0.22 0.22 0.22 0.22 

Number of trains 3 3 3 3 

Temperature (°C) 20 20 20 20 

SWD (feet) 15 15 15 15 

SRT (days) 12 12 12 12 

MLSS (mg/L) 2,691 3,696 3,696 3,696 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA 5-4

Parameter AADa MMADa MDb Peak Hour 

MLVSS (mg/L) 1,766 2,462 2,462 2,462 

Food/mass ratio (pounds CBOD5/pounds 
MLVSS/day) 

0.13 0.11 0.16 n/a 

Net yield (pounds TSS/pound CBOD5 removed) 0.93 0.92 0.98 n/a 

HRT (hours) 23.3 20.1 19.8 n/a 

Design oxygen concentration in aerated portion of 
basins (mg/L) 

2.0 2.0 2.0 n/a 

Design AOR (pounds per day) (20°C/30°C) 20,347/ 
20,957 

28,473/ 
29,339 

34,789/ 
36,975 

n/a 

Design SOR (pounds per day) (20°C/30°C) 40,694/ 
41,914 

56,946/ 
58,678 

69,578/ 
73,950 

n/a 

Aerator type Low-speed 
surface 
aerators 

Low-speed 
surface 
aerators 

Low-speed 
surface 
aerators 

Low-speed 
surface 
aerators 

Standard aeration efficiency (pounds per 
horsepower-hour) 

3.5 3.5 3.5 3.5 

Field aeration efficiency (pounds per horsepower-
hour) 

2.3 2.3 2.3 2.3 

Number of aerators per train 2 2 2 2 

Aerator power (hp for each) 150 150 150 150 

Number of secondary clarifiers 3 3 3 3 

Secondary clarifier diameter (feet) 110 110 110 110 

Secondary clarifier surface area (square feet for 
each) 

9,503 9,503 9,503 9,503 

Clarifier hydraulic loading rate (gpd per square 
foot) (all units in service) 

239 281 428 660 

Clarifier hydraulic loading rate (gpd per square 
foot) (one unit out of service) 

358 421 642 990 

RAS rate (range of 50% to 100% of MMADF) 100 100 100 n/a 

Sludge volume index (mL/g) 150 150 150 150 

Clarifier solids loading rate (pounds per day per 
square foot) (all units in service) 

13 17 22 n/a 

Clarifier solids loading rate (pounds per day per 
square foot) (one unit out of service) 

19 26 33 n/a 

Limiting solids loading rate (pounds per day per 
square foot) 

43 43 43 43 

WAS (pounds per day) 11,572 16,006 24,318 n/a 

Filter hydraulic loading rate (gpm per square foot) 
(all units in service) 

1.56 1.84 2.81 4.34 

Filter hydraulic loading rate (gpm per square foot) 
(one unit out-of-service) 

2.08 2.45 3.75 5.78 

Filter solids loading rate (pounds per day per 
square foot) (all units in service, assuming 
maximum of 45 mg/L secondary effluent TSS) 

0.84 0.99 1.52 2.34 

Filter solids loading rate (pounds per day per 
square foot) (one unit out of service, assuming 
maximum of 45 mg/L secondary effluent TSS) 

1.12 1.32 2.02 3.13 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA 5-5

Parameter AADa MMADa MDb Peak Hour 

Methanol addition to post-anoxic (gpd) 167 334 500 n/a 

Effluent Values 

BOD5 (mg/L) 1.4 1.5 1.8 n/a 

TSS (mg/L) 2.5 2.4 2.4 n/a 

TKN (mg/L) 1.2 1.3 1.7 n/a 

NH3-N (mg/L) 0.5 0.6 0.7 n/a 

NO3-N (mg/L) 1.8 1.5 1.9 n/a 

TN (mg/L) 2.94 2.84 3.59 n/a 

TP (mg/L) 0.2 0.2 0.1 n/a 
a Alkalinity is set at 250 mg/L. 
b Nitrification is alkalinity limited at MD conditions; alkalinity was increased from 250 mg/L to 400 mg/L. 

AOR = actual oxygenation rate 

gpd = gallon(s) per day 

hp = horsepower 

HRT = hydraulic residence time 

MLVSS = mixed liquor volatile suspended solid 

NO3-N = nitrate as nitrogen 

SOR = standard oxygen requirement 

SWD = side water depth 

Figure 5-1 presents the overall process flow diagram used for the SEAWRF mass balances. Tables 5-5 
and 5-6 present the mass balances for both MMAD and AAD influent flows and loads at 20°C. The 
developed Pro2D2 model was used for the mass balance calculations. 

5.4 Hydraulic Profile 

Figure 5-2 presents the preliminary hydraulic profile based on the preliminary site plan to estimate yard 
piping distances between processes. The hydraulic profile presents two scenarios: Phase 1 startup flow and 
Phase 3 buildout PHF with one unit per process out of service. The hydraulic modeling program WinHydro 
[...]
 Automatic cleaning of the in-service mechanical screens based on level control; additional control
features will be evaluated to maintain equal operation between the screens

 Automatic control of the aerator speed within the process bioreactors based on DO, ORP, nitrate, and
ammonia measurement (part of oxidation ditch vendor package)



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA 5-10

 Filter backwashing can be manually initiated by the operator or automated by a timer based on
differential pressure within the filters media, but the filter backwash sequence will be automated;
metering of backwash waste flow to the plant drain system will also be controlled automatically

 Automatic control of actuated valves at the Effluent Transfer Pump Station for automatic transfer of
off-specification water to reject storage when any online instrumentation (for example, TSS or pH)
indicates permit criteria are not being met

 Automatic level sensors in all tanks receiving pumped or gravity flow for storage (reclaimed water
storage, reject water storage, aerobic digesters) and controls to alarm and automatically stop pumping
or diversion to tanks that are at capacity

 Automatic level sensors in pump station wet wells to control pump operation

 Automatic control and metering of reject return flow to the Plant Drain Pump Station

 Automated control of pumping of reclaimed water to the D/IPR alternative selected in Section 7 or to
the DIW

5.8 Future Considerations 

Depending on the chosen method of primary reclaimed water use, the SEAWRF may or may not need to 
always meet AWT standards. When a facility is permitted to meet AWT standards, supplemental carbon 
and alum storage facilities are typically included to ensure the facility meets AWT standards for all 
conditions. Preliminary equipment sizing for these facilities is included in Section 6 of this report, but the 
need for these facilities to be constructed during Phase 1 will be discussed further with LCU once the 
D/IPR alternative is selected. In addition, it was noted during the process modeling of the MDL scenario 
that supplemental alkalinity was needed to fully nitrify. This, as well as whether supplemental alkalinity 
storage and feed systems have been required at LCU’s other facilities, will also be discussed with LCU.  



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA 5-11

Table 5-5. Mass Balance for Annual Average Daily Flows and Loads at 20°C 

VSS = volatile suspended solids 

Flow Stream Flow BOD5 TSS VSS TKN NH3-N NO3-N TN TP 

# ID Description mgd mg/L Pounds per day mg/L 
Pounds per 
day 

mg/L Pounds per day mg/L Pounds per day mg/L Pounds per day mg/L Pounds per day mg/L Pounds per day mg/L Pounds per day 

1 RS Raw sewage 6 240 12,010 240 12,010 192 9,608 50 2,502 41 2,052 0 0 50.0 2,502 5.8 290 

2 SRS Screened raw sewage 6.8 219 12,410 252 14,300 195 11,059 46 2,629 36 2,068 2 99 48.0 2,728 8.7 495 

3 ML Mixed liquor 13.6 775 88,029 2,686 304,974 1,762 200,019 127 14,459 0 56 2 201 129.1 14,659 108.0 12,261 

4 SE Secondary effluent 6.5 5 274 15 818 10 537 2 96 0 27 2 96 3.5 193 0.7 37 

5 FE Filtered effluent 6 1 70 2 123 2 80 1 59 0 24 2 88 2.9 147 0.2 9 

6 PLE Plant effluent 6 1 70 2 123 2 80 1 59 0 24 2 88 2.9 147 0.2 9 

7 RAS RAS 6.8 1,487 84,341 5,154 292,322 3,381 191,720 243 13,804 0 28 2 100 245.2 13,904 207.2 11,748 

8 WAS WAS 0.22 1,487 3,327 5,154 11,531 3,381 7,562 243 544 0 1 2 4 245.2 548 207.2 463 

9 DS Digested sludge 0.09 1,381 1,062 11,188 8,602 6,979 5,366 525 403 7 5 41 32 702.9 435 464.8 357 

10 DSC Dewatered sludge cake 0.005 20,990 956 170,000 7,742 106,049 4,829 7,873 359 7 0 41 2 7,914.2 360 6,298.6 287 

11 DEC Digester decant 0.12 62 91 500 734 312 458 30 44 7 10 41 61 71.6 105 72.2 106 

12 FTR BFP filtrate 0.09 147 106 1,189 860 742 537 62 45 7 5 41 30 103.5 75 97.5 71 

13 BWW Filter backwash waste 0.54 45 204 154 695 101 456 8 37 0 2 2 8 10.1 45 6.3 28 

14 DR Recycle combined discharge 0.80 60 400 342 2,290 217 1,451 19 127 2 16 15 99 33.7 226 30.6 205 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA 5-12

Table 5-6. Mass Balance for Maximum Month Average Day Flows and Loads at 20°C 

Flow Stream Flow BOD5 TSS VSS TKN NH3-N NO3-N TN TP 

# ID Description mgd mg/L Pounds per day mg/L Pounds per day mg/L Pounds per day mg/L 
Pounds per 

day 
mg/L 

Pounds per 
day 

mg/L 
Pounds per 

day 
mg/L 

Pounds per 
day 

mg/L 
Pounds per 

day 

1 RS Raw sewage 7.2 280 16,813 280 16,813 224 13,450 58 3,503 48 2,872 0 0 58.3 3,503 6.8 406 

2 SRS 
Screened 
raw sewage 

7.9 264 17,322 298 19,564 232 15,215 56 3,682 44 2,917 2 112 57.8 3,794 10.0 657 

3 ML 
Mixed 
liquor 

15.7 1,126 147,877 3,691 484,578 2,458 322,712 178 23,333 1 80 1 197 179.2 23,529 139.5 18,318 

4 SE 
Secondary 
effluent 

7.6 5 339 15 951 10 633 2 123 1 38 1 95 3.4 218 0.7 42 

5 FE 
Filtered 
effluent 

7.2 1 90 2 143 2 95 1 80 1 36 1 90 2.8 170 0.2 11 

6 PLE 
Plant 
effluent 

7.2 1 90 2 143 2 95 1 80 1 36 1 90 2.8 170 0.2 11 

7 RAS RAS 7.9 2,173 143,167 7,123 469,298 4,744 312,536 342 22,522 1 40 1 99 343.3 22,620 269.2 17,734 

8 WAS WAS 0.27 2,173 4,883 7,123 16,006 4,744 10,660 342 768 1 1 1 3 343.3 772 269.2 605 

9 DS 
Digested 
sludge 

0.09 2,062 1,623 15,406 12,125 9,723 7,652 743 585 20 16 49 39 964.3 623 606.2 477 

10 DSC 
Dewatered 
sludge 
cake 

0.008 22,750 1,460 170,000 10,913 107,288 6,887 7,994 513 20 1 49 3 8,043.0 516 5,985.3 384 

11 DEC 
Digester 
decant 

0.17 67 98 500 730 316 461 44 64 20 29 49 71 92.9 136 87.5 128 

12 FTR BFP filtrate 0.09 224 162 1,677 1,213 1,059 765 99 72 20 14 49 35 148.1 108 128.5 93 

13 BWW 
Filter 
backwash 
waste 

0.40 74 249 239 808 159 538 13 43 1 2 1 5 14.2 48 9.1 31 

14 DR 
Recycle 
combined 
discharge 

0.67 92 509 495 2,751 317 1,764 32 179 8 45 20 112 52.2 291 45.2 251 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA 6-1

6 Treatment Facilities 

A description of the major facilities associated with wastewater treatment, storage, and disposal for the 
new SEAWRF are discussed in the following sections. Design criteria for sizing the proposed facilities were 
developed from the guidelines recommended in the Water Environment Federation Manual of Practice 
No. 8 (WEF 2018), Ten State Standards (Wastewater Committee of the Great Lakes 2014), EPA design 
manual (1974), and engineering experience. Phasing of unit processes and equipment is described for 
planning purposes. The scope of project design is Phase 1 only. Preliminary layouts are developed to 
convey the design concepts. Final equipment design, selection, and layout are subject to change 
depending on a variety of factors that affect these types of capital projects as the design progresses. 

6.1 Headworks 

6.1.1 Description of Proposed Facility 

The headworks will receive wastewater directly from lift stations within the collection system in Phase 1 
through buildout. Therefore, as the new SEAWRF collection system is designed and constructed, LCU will 
need to ensure that lift station pumps sending wastewater to the SEAWRF will have sufficient discharge 
pressure to reach the headworks influent channel. This will prevent the need for a master lift station. The 
headworks facility will consist of a sewage influent box, a screen influent channel, screen channels, 
mechanically cleaned screens with screenings washer/compactor, grit removal basins, grit pumps, grit 
separators and dewatering equipment, and a screen bypass channel. A piped bypass from the influent 
channel will also be provided around the screens to the grit chamber effluent channel for maintenance 
purposes. Slide gates will be used for channel isolation. The top of the gates for the bypass channel will be 
set such that the bypass channel will provide a passive bypass if the duty screen(s) fail. The bypass 
channel will include a manually cleaned bar screen with 1-inch openings. The headworks channels, 
screens, grit basins, and splitter box will be covered for odor control. 

Screenings will drop into a washer/compactor that will auger the screenings to a drop chute. Washed and 
compacted screenings will fall by gravity through the chute to a dumpster at grade. The dumpsters will be 
in an enclosed area with rollup doors below the headworks structure.  

The screened raw sewage will then be introduced tangentially to a nonmechanical, stacked tray vortex 
type grit removal basin. Grit separated from the wastewater will drop by gravity to the bottom center cone. 
Settled grit will be pumped from the collection cone by recessed-impeller grit pumps to a grit 
washing/separating cyclone. Separated grit will then drop into a dewatering unit that will gently convey 
the grit to a chute, where it will drop by gravity to the screening dumpster. Drainage from the grit cyclone 
and classifier and washer/compactor will be returned directly to the headworks influent channel.  

Degritted wastewater will flow over an effluent weir to an effluent channel. Screened and degritted 
wastewater will flow to a process bioreactor splitter box connected to the headworks, where it will be split 
to the downstream process bioreactors (oxidation ditches). RAS from the secondary clarifiers may be 
pumped upstream of the screens or to the splitter box through flow-splitting weirs depending on operator 
preference. Plant drain flows and reject return will also combine with the raw wastewater upstream of the 
screens, but downstream of the influent sampler and flowmeter. 

6.1.2 Design Criteria 

The headworks will be constructed as a single structure in Phase 1, accommodating buildout capacity. 
Channel widths will be narrowed for the first phases with temporary blocking or other inserts that may be 
easily removed to accommodate expansion flows to keep acceptable channel velocities. Design criteria are 
summarized in Table 6-1. 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA 6-2

Table 6-1. Headworks - Design Criteria 

Parameter Value 

Screen opening 6-millimeter perforated plate

Screen hydraulic capacity per screen 10.5 mgd PHF 

Type of screen Mechanically cleaned – continuous flow element 

Manufacturers (screens and washer/compactors) Kusters, Hydro-Dyne 

Screen materials of construction 316 SST 

Screen inlet channel velocity 1.5 (AADF) – 3.5 feet per second (PHF) 

Screenings washer/compactor 30% dry solids 

Screenings quantity 7 to 10 cubic feet per million gallons 

Side gate materials of construction 316 SST 

Channel covers Aluminum (Hallsten) 

Grit removal type Stacked tray 

Grit basin hydraulic capacity 31.4 PHF 

Grit basin removal efficiencya 95% of grit > 100 micron 

Grit pump capacity Firm capacity with one unit out of service 

Grit inlet channel velocity 2 to 3 feet per second at AADF 

Grit pipe fluid velocity Minimum 4 feet per second 

Grit pipe material Glass-lined ductile iron pipe 

Grit cyclone/classifier type Centrifugal 

Grit quantity 5 to 10 cubic feet per million gallons 

a Headcell will be limited to a 110-micron cut point for the Phase 3 PHF of 31.4 mgd. 

> = greater than 

SST = stainless steel 

Preliminary equipment sizing and phasing are summarized in Table 6-2. The number of units described is 
the total installed, including previous phases. Motor sizes are estimated at this level of design. 

Table 6-2. Headworks - Preliminary Equipment Sizing 

Parameter Phase 1 Phase 2 Buildout 

Number of mechanical screens 2 duty + 1 standby 3 duty + 1 standby 3 duty + 1 standby 

Capacity per screen 10.5 mgd 10.5 mgd 10.5 mgd 

Installed screen capacity 31.5 mgd 42 mgd 42 mgd 

Firm screen capacity 21 mgd 31.5 mgd 31.5 mgd 

Screen motor 2 hp 2 hp 2 hp 

Number of manual screens 
(in bypass channel) 

1 1 1 

Number of washer/ compactors 2 duty + 1 standby 3 duty + 1 standby 3 duty + 1 standby 

Washer/compactor motor 5 hp 5 hp 5 hp 

Number of grit basins 1 duty + 1 standby 1 duty + 1 standby 1 duty + 1 standby 

Capacity per grit basin 18.9 mgd 25.1 mgd 31.4 mgd 

Installed grit basin capacity 37.8 mgd 50.2 mgd 62.8 mgd 

Firm grit capacity 18.9 mgd 25.1 mgd 31.4 mgd 

Number of grit pumps 1 duty + 1 standby 1 duty + 1 standby 1 duty + 1 standby 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA 6-3

Parameter Phase 1 Phase 2 Buildout 

Grit pump capacity (for each) 200 gpm 200 gpm 200 gpm 

Estimated grit pump head 45 feet 45 feet 45 feet 

Grit pump motor 7.5 hp 7.5 hp 7.5 hp 

Number of grit cyclones 1 duty + 1 standby 1 duty + 1 standby 1 duty + 1 standby 

Number of grit classifiers 1 duty + 1 standby 1 duty + 1 standby 1 duty + 1 standby 

6.1.3 Process Control 

The mechanical screens will be cleaned automatically with a cleaning cycle initiated by headloss across 
the screen or by timer. Washer/compactors will automatically turn on when a cleaning cycle is initiated 
and run for a preset amount of time after a cleaning cycle is complete. Grit pumps will be operated 
continuously or on a timer. Valves for directing RAS flow upstream of the screens, or directly to the 
process bioreactor splitter box, will be manually operated. Gates for isolating screen channels or directing 
flow to the bypass will be manually operated. The gate to the bypass channel will be set below the top of 
the channel wall such that it would passively flow into the bypass channel if the water level in the channel 
rises due to failure of the mechanical screens. High water level will alarm the supervisory control and data 
acquisition (SCADA) system. 

6.2 Odor Control 

6.2.1 Description of Proposed Facility 

Odorous air will be captured from the headwork screens, channels, grit removal processes, process 
bioreactor splitter box, and enclosed dumpster room. The odor control system will consist of biotrickling 
filters that are located near the headworks. The potential need for second stage iron oxide media or 
carbon filter will be evaluated as the design progresses. Odorous air fans will capture and convey the 
odorous air to the treatment system. The drain from the biotrickling filters will be collected in a sump and 
pumped to the headworks influent channel with fiberglass sump pumps. 

6.2.2 Design Criteria 

Odor control facilities will be constructed for buildout in Phase 1. Because the headworks will be 
constructed for buildout in Phase 1, the volume for treatment does not vary as much over time. Ventilation 
air quantity was estimated for each source using one of the following criteria:  

 Air exchange rates – for unoccupied, nonaerated areas, acceptable air exchange rates range between
6 and 12 air changes per hour (ach)

 Capture velocity – sufficient ventilation to maintain 200 to 300 feet per minute inrush velocity of air
through open vents

Other design criteria for the odor control system are summarized in Table 6-3. Design inlet and peak 
hydrogen sulfide concentrations were estimated based on matching those used for design of odor control 
facilities at the TOWRF. These values will be refined as the design progresses. 

Table 6-3. Odor Control - Design Criteria 

Parameter Value 

H2S removal efficiency 99% 

Average inlet H2S concentration 100 ppmv 

Peak inlet H2S concentration 150 ppmv 

Media Proprietary plastic 



Draft Lee County Southeast Advanced Water Reclamation Facility Project Definition 

Report 

PPS1208221519TPA 6-4

Parameter Value 

Makeup water source Plant water 

Recirculation rate 90 gpm 

Ductwork air velocity 2,500 to 3,500 feet per minute 

Ductwork location Aboveground 

Materials of construction – ductwork FRP 

Fan internal materials of construction FRP 

Redundancy One standby fan; two biotrickling filters at 50% capacity 
each 

FRP = fiberglass reinforced plastic 